
I A W '  O F F I C E S  

ROSE, SUNDSTROM & BENTLEY, LLP 
2548 ~ ~ I A I R S T O N E  PINES DRIVE 
1'.41.1..9lihSSEE, FLORIDA 32301 

(850) 877-6555 
FAX (850) 656-4029 

RVW r sb a t  t n r n evs . c n m 

REPLY TO ALTAMONTE SPRINGS 
M A R T I N  S FRII  OMAN, P A  
 VAL^ nir L LORD 

: 
c c March 22, 2005 c- 

c-32 
r3 Kl . m- 

3 3  

a -  

VIA HAND DELNERY 
7' -. 

- r * -  Ms. Blanco Bayo 4.- .. 
Commission Clerk and Administrative Services Director 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0850 

C n d  
4 t  

RE: Docket No.: m3jq kb; Central Sumter Utility Company, L.L.C.'s Application 
for Original Water and Wastewater Certificates 
Our File No.: 38056.01 
[...]
Subsection 400-2.201 (2), F.A.C., the applicant must submit information required on the 
appropriate WUP application and supplemental forms. 

2. Please provide documentation of ownership of the property upon which the 
wastewater treatment plant site is proposed. 



Permit No. : 200 1 2609.000 
’ May7, 2004 

Page 2 

WELLS 
Item 6 of Section D of the WUP application form requires a table of wells with specific information shown. 
A table of proposed wells was provided that did notinclude all of the proposed construction information. 
The proposed casing and total depths and the proposed construction date need to be provided. In 
accordance with Subsection 40D-2.201(2), F.A.C., the applicant must submit information required on the 
appropriate WUP application and supplemental forms. 

A table of existing wells was provided for wells located within the distance criteria indicated on the 
application form. According to the aerial map provided, these wells are not on property owned by the 
applicant and it is understood by the District that they are not included as owned wells and will not be 
included in the permit. 

3. Please provide the proposed casing depth, total depth, and construction date for the three 
12-inch wells located on the owned property. 

PUBLIC S ERVl CE CO M M l SSl ON CERTIFICATION 
Item I of Section V. of the Public Supply Supplemental Information form requires the applicant to provide 
the Certificate No. from the Public Service Commission (PSC). No Certificate No. was provided. In 
accordance with Subsection 40D-2.201(2), F.A.C., the applicant must submit information required on the 
appropriate WUP application and supplemental forms 

4. Please provide the PSC Certificate No. for the service area to be included in this 
application. Please be sure the area shown on the aerial map as the service area coincides 
with the certificated area. If the certificated area is different from the service shown on the 
aerial map submitted with the application, please provide an aerial map with the certified 
service area. 

DEMAND PROJECTIONS 
This is an application for a new permit with requested quantities of greater than 500,000 gallons per day 
(gpd). In accordance with Subsection 40D-2.321(2)(a). F.A.C., the duration of a WUP shall not exceed six 
years when the permit is for a new use greater than or equal to 500,000 gpd. The requested peak month 
to average ratio is 2.5. Historic information at the Villages indicates that the peak month to average ratios 
are 1.4 to 1.5. The historic information will be considered when evaluating the requested quantities and 
the factor of 2.5 must be justified. 

In Table 1 A of the document submitted with the application, the only residential quantities and commercial 
quantities shown are for indoor use. No source for the irrigation of residential and commercial landscape 
was indicated. The current modification application for the Villages Water Conservation Authority does not 
include this area as a service area and does not include the irrigation information for this area. It is 
unreasonable to assume that there will be no irrigation requirements for the residences, commercial units, 
and common landscape areas, due to the current pattern of development at the Villages. If no other 
source for this irrigation is available or proposed, the irrigation requirements must be included as a 
component of this application. No application for a new WUP for this area that includes the irrigation use 
has been received at the District. 

In order to provide reasonable assurances that the application meets the conditions for permit issuance 
pertaining to water demand and conservation, the project design per capita use rates must be addressed. 
According to Section 3.6 of the Basis of Review (B.O.R.), incorporated into Chapter 40D-2, F.A.C., by 
Rule 40D-2.091, F.A.C., per capita water use is the population-related withdrawals associated with 
residential, business, institutional, industrial, miscellaneous metered, and unaccounted uses. The 
irrigation quantities for the lawns, commercial entities, and common area landscape, need to be 
considered in the calculation of the project design per capita use rate for the population served by this 
utility. If the source for the irrigation is to be considered in another WUP application, this application and 
the other application would have to be considered simultaneously. 



CENTRAL SUMTER UTILITY COMPANY, L.L.C. 

EXHIBIT "B" 



CARLTON F I E L D S  

ATLANTA 
MIAMI 

ORLANDO 
ST. PETERSBURG 

TALLAHASSEE 
TAMPA 

WEST PALM BEACH 
~ ~~ ~~ 

A T T O R N E Y S  A T  L A W  

Jackson E. Sullivan, AlCP 
Senior Governmentol Consultant 
~sull ivon~corltonf~elds.corn 

January 28, 2005 

John Arnett, i l l  
Vice-Presiden t 
The Villages of Lake-Sumter, Inc. 
1071 Canal Street 
The Villages, Florida 32 162 

~~ ~ 

215 S. Monroe Street, Suite 500 
Tallahassee. Florida 32301-1 866 
P.O. Drower 190 
Tallahassee. Florida 32302-01 90 

850.224.1585 
850.222.0398 Fcx 
w w  carltanfields corn 

VIA US. MAIL 

Re: Consistency of PSC Application for Central Sumter Utility Company Service Area 
with Sumter County Comprehensive Plan 

Dear M r .  Arnett: 

I have reviewed the map of areas to be included in CSU’s PSC application to provide 
water and sewer service to an area south of CR 466A in Sumter County relative to consistency 
with the Comprehensive Plan for Sumter County. 

The Surnter Counv Comprehensive has been approved by the Department of Community 
Affairs pursuant to Section 163.3177, F.S. and Chapter 9J-5, F.A.C. and found to be consistent 
with State statutes, the State Comprehensive Plan and the Withlacoochee Strategic Regional 
Policy Plan. I have also reviewed the Future Land Use element and the Sanitary Sewer and 
Potable Water sub-elements of the Sumter County Comprehensive Plan dealing with water and 
sewer utilities and to the best of my knowledge, the provision of water and sewer service as 
described in the PSC application is consistent with the goals, objectives and policies of the Sumter 
County Comprehensive Plan. 

If I can provide you with additional information, please don’t hesitate to contact me. 

$ckson E. Sullivan, AlCP 
’Senior Govern rn en ta I Cons u I ta n t 

JES/bno 

TAL#539346.1 



CENTRAL SUMTER UTILITY COMPANY, L.L.C. 

EXHIBIT "C" 



TABLE A 
C§U WATER DEMAND PROJECTIONS 

Year Annuat Home Avg. Annual ResMntial Chmmdal Cmmercial New Home Unacmunid ADD )ADD PHD 
Sab Residential Dgmand Conneflons Demand ADD Construction Losses (MGD) (MOD) (MGD) (MGD) 

2009 . 500 250 0.023 7 0.008 0.006 1 0.003 0.040 0.100 0.140 

r (MGD) Demands [MGD) Connections (D.U.) ADD (MOD) 

~~ 2010 3,500 2250 O B 3  59 1 0.073 0.043 0.026 0.347 0.667 1.213 . 
4,000 6,000 0.5QO 158 0.196 0.049 0,074 0.059 2.147 3.005 2013 

2012 1,800 8,900 

2013 925 10,263 0.924 270 0.335 0.011 0.126 1.396 3.489 4.665 

L 0.801 234 0.280 0.022 0.709 1223 3.057 4.280 

0 10.725 

n 
rn 
Y 

r 

z 
0 
P 
0 

0.965 262 0.350 0.006 0.132 1.453 3.632 5 - 0 6  I 

NOTES: Average Annual Resj&ntial Connections = Cumulative Annual HDW Saks for all prior years +50% of wrrent year home sales. 
Average Daily Water Demand (ADD) per residential dwelling unit (gpdldu) = 
MDD = ADD X 2.5 
PHD = ADD X 3.5 
Commercial connections based upon hiStOntXl data. 
Cornmeroial demands based upon Chapter 64-6 F.A.C. 
Home OonstructiDn based upon 4.500 galbns per home. These demands by the Vilbges b a r n  upon historical water usage within 
the Development. 

90 

F e 
0 
cc) 

.. 

. I  

7 
D 
X 

W 
D 
G) rn 

CSU Tables 24 ri) 
\ 

cn 



- 

Year Annual Horn Avg. Annual ~e~ident iai  - c o m m ~ ~ ~  Commerc~al TOWAADF MMADF BOD T.S.S. 
Sa& Resldentlal Flow AADF Flow AADF (MGD) (MGD) (LBDAY) (LWDAY) 

I Connectlorw @.U.) (MGD) (MGD) 

1 ,  2099 50D 250 0.023 7 1 O.DD6 0.029 0.036 90 
I 

I 201 0 3,500 2,250 0203 59 # 0.056 0259 0.323 81 0 

201 1 4,OOD 6,ODD 0.540 156 0.1 50 0.690 0.863 2,159 2,879 

2012 1,800 8,900 0.801 234 0.223 1.024 1279 3,203 4,271 

2013 925 10 263 0.924 270 0257 l .?BO 1.475 3,693 4,924 

2014 0 10,725 0.965 282 , 0268 1.233 1.542 3,660 5,146 

L I 

1 

NOTES: AADF = 52.6GPCD = 90 GPDID.U. for Residential 
MMDF= AADF X 1.25 
Commercial connections based upon historical dab.  
Commercial Flows based upon Chapter ME4 F.A.C., Estimated Sewage Flows 
BOD (Iblday) projected at 300 mg/l@ MMADF 
TSS (Iblday) projected at 400 mg/l@ MMADF 

ii a a 
0 

\ 
r.0 
-4 

F 

a 
F 
h .. 
E 

- 
tl .. 

n 
D 
X .. 

2s 

-0 
D 
G, n 

w 
\ 

cn 



CENTRAL SUMTER UTILITY COMPANY, L.L.C. 

EXHIBIT "D" 



FILE No.466 01/27 '05 14104 ID: 

Meter Size 
518" 

FAX:1 352 343 8495 

E RC's Cumulative ERC's 
10.725 10,725 

. 

CSU Water 
Equivalent Residential Connections (ERC's) 

by Meter Size 

PAGE 4/ 5 



CENTRAL SUMTER UTILITY COMPANY, L.L.C. 

EXHIBIT "E" 



CSU Water Treatment Plant 

The potable water for CSU will be supplied by groundwater. The groundwater supply well will be located 
in the north-central region of the CSU service temtory. Recommended water treatment consists of odor 
control, pH adjustment, chlorination, and storage. The chlorination system will be used to maintain a 
disinfectant residual in the distribution system and will consist of chlorine cylinder storage and 
chlorinators. Ground and elevated storage tanks will be constructed to provide water during peak hour 
demands. The ground storage tank will be equipped with high service pumps to deliver water to customers 
and maintain adequate distribution system pressure. 

CSU Wastewater Treatment Plant 

The goal of the CSU wastewater treatment plant (WWTP) is to treat wastewater to levels acceptable for 
public-access reuse via golf course irrigation. Backup disposal will be to rapid infiltration basins (RIBs) 
during wet weather periods or when effluent criteria are not met. The planned treatment processes include 
the following: 

. Screening 

. Clarification . Filtration . . 
Oxidation ditch with anoxic and aerobic treatment 

High-Level disinfection by sodium hypochlorite 
Effluent holding basin storage prior to golf course imgation with RIBs as a backup disposal 
method 
Sludge holding 
Sludge dewatering by belt filter press and transport to a permitted residuals management facility . 

The WWTP will be located in the eastern region of the CSU service territory. It is planned that the build- 
out capacity of 1 S42  MGD maximum month average daily flow (MMADF) will be provided in one 2.000 
MGDphase. 

CSU Reuse Facilitv 

The CSU wastewater reuse facility shall be constructed at the WWTP site. This facility shall be utilized to 
transfer treated eMuent to lined storage ponds located throughout the development. The treated emuent 
generated shall be utilized as a source of irrigation water for golf courses within the development. The 
wastewater reuse facility shall consist of the following components: 

A lined holding pond 
A pumping station with turbine pumps (low pressure) 
Reuse force mains to be constructed from the pump station to the lined storage ponds 

. . 
The RIBs located at the WWTP site will only be utilized during wet weather periods or when the treated 
effluent does not meet public access reuse standards as outlined by the Florida Department of 
Environmental Protection (FDEP). 



CENTRAL SUMTER UTILITY COMPANY, L.L.C. 

EXHIBIT "€7" 



MCLin ~ ( 1  LjUrnSed P.A. 
1000 West Main Street 
Leesburg, FL 34748 

Phone: 352-787-1 241, Fax: 352-326-2608 

' THIS FORM HAS BEEN APPROVED BY THE FLORIDA ASSOCIATION OF REALTORS@ AND THE FLORIDA BAR 

1' PARTIES: 

PM3, Ltd, a Florida l imited partnership 
BY: PM3. Inc., a Florida corporation, i t s  General Partner 

2' ("Seller"), and 

Central Sumter U t i l i t y  Company, LLC, a Florida l imited l i a b i l i t y  company 

3 
4 
5 I. DESCRIPTION: 
6' (a) Legal description of the Real Property located in Sumter County, Florida: 
7' As set fo r th  i n  Exhibit "A" 

("Buyef). hereby agree that Seller shall sell and Buyer shall buy the following described Real Property and Personal Property (collectively "Property") 
pursuant to the terms and conditions of this Contract for Sale and Purchase and any riders and addenda ("Contract"): 

8' (b) Street address, city, zip, of the Property n/a 
9 
10 specifically excluded below. 

11 Other items included are: 
12' n/a 
13 
14' n/a  

(c) Personal Property includes existing range, refrigerator. dishwasher, ceiling fans, light fixtures, and window treatments unless 

Items of Personal Property (and leased items, if any) excluded are: 

15' II. PURCHASE PRICE (U.S. currency):. .................................................................. 
I C  PAYMENT: 

$ 117,950.00 

(a) Deposit held in escrow by McLin & Burnsed P . A .  (Escrow Agent) in the amount of. .... $ 1,000.00 
18' 
19' (see Paragraph 111) in the amount of. .  $ n/a 
20 
21' present principal balanceof $ n/a 
22' (d) New mortgage finaccing with a Lender (see Paragraph IV(b)) in the amount of.. $ n/a 
23' (e) Purchase money mortgage and note to Seller (See Paragraph IV(d)) in the amount of.. $ n/a 

25 

(b) Additional escrow deposit to be made to Escrow Agent within n/a 

(c) Assumption of existing mortgage in good standing (see Paragraph IV(c)) having an approximate 

days afler Effective Date 
................................................................. 

........................................................................... 
............................ 

..................... 
24' (9 Other: n/a ............... $ n/a 

(9) Balance to close by cash or LOCALLY DRAWN cashier's or official bank check(s). subject 
26. 
27 111. 
28 
29' 
30 
31 
32 
33 
34 
35 IV. 
36' 
37' 
38' 
39' 
40' 
41 
42 
43 
44 

toadjustmentsorprorations ......................................................................... $ 116,950.00 

TIME FOR ACCEPTANCE OF OFFER AND COUNTEROFFERS; EFFECTIVE DATE 
(a) If this offer is not executed by and delivered to all parties OR FACT OF EXECUTION communicated in writing between the parties on or 
before n/a UNLESS 
OTHERWISE STATED, THE TIME FOR ACCEPTANCE OF ANY COUNTEROFFERS SHALL BE 2 DAYS FROM THE DATE THE COUNTEROFFER 
IS DELIVERED. 
(b) The date of Contract ("Effective Date") will be the date when the last one of the Buyer and Seller has signed or initialed this offer or the 
final counteroffer. If such date is not otherwise set forth in this Contract, then the "Effective Date" shall be the date determined above for 
acceptance of this offer or, if applicable, the final counteroffer. 
FINANCING: 

(a) 
0 (b) days after Effective Date for (CHECK 
ONLY ONE): 0 a fixed; D a n  adjustable; or 0 a fixed or adjustable rate loan, in the principal amount of $ n/a , at an initial 
interest rate not to exceed n/a % of principal amount. and for a term of 
n/a days (if blank, then 5 days) after Effective Date and use reasonable 
diligence to obtain Loan Approval and, thereafter, to satisfy terms and conditions of the Loan Approval and dose the loan. Buyer shall pay all loan 
expenses. If Buyer fails to obtain a Loan Approval or fails to waive Buyer's rights under this subparagraph within the time for obtaining Loan 
Approval or, afler diligent. good faith effort, fails to meet the terms and conditions of the Loan Approval by Closing, then either party thereafter, by 
written notice to the other, may cancel this Contract and Buyer shall be refunded the deposit(s); 

0 (c) 

. the deposit@) will. at Buyei's option, be returned and this offer withdrawn. 

This is a cash transaction with no contingencies for financing; 
This Contract is contingent on Buyer obtaining approval of a loan ("Loan Approval") within n/a 

%. discount and origination fees not to exceed n/a 
years. Buyer will make application within n/a 

Assumption of existing mortgage (see rider for terms); or 

PREPARED BY AGENT Steven M. Roy, Attorney 
FARBAR-. Contract For Sale And Purchase, 10/01. Florida Assodation of REALTORS@ 
02001 Florida Association of REALTORSBand The Florida Bar All Rights Reserved 